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NO. CODE DESCRIPTION QTY.

1 2EP0901 UP154gasoline engine 1

2 | 3822060161 |[flange bolt M6*16 3

3 3A2006001 |Pipe clamp 2
4 3B0111007 |Fuel pipe 1

5 3A2006100 |Fuel tank cup 1

6 3A2006007 |Filter cup 1

7 3A1006009 |Fuel tank 1

8 3G3040001 |Pump cover 1

9 3535081 washerp8 15
10 | 3G4050004 |rubber washer 4
11| 3824080603 |Inner hex bolt M8x60 4
12 | 3G3040002 |Mechanical seal 1
13 | 3G3040003 |O ring 1
14 3G3040006 |porcelain seal 1
15 3G3040007 |water pump impeller 1
16 | 3G3040008 |volute casing 1
17 3G3040009 |rubber bushing 1
18 3G3040010 |housing of pump 1
19 3831082 spring washer 8 11
20 | 3521080251 |hexgon flange bolt M8X25 11
21| 3G3040013A |Oring 2
22 3G3040013 |plug packing 2
23 3G3040014 |rubber washer 1
24 | 3G3040015 |outlet flange 1
25| 3G3040020 |Oring 2
26 | 3G3040021 |pipe joint 2
27 | 3G3040022 |joint grip 2
28 | 3G3040011 |check valve 1
29 [ 3G3040012 |[inlet flange 1
30 | 3G3040023 |Rear housing 3
31 3G3040024 [filter net 1
32 | 3822080121 |flange bolt M8X12 2
33 3G20030 handgrip 1
34 3512081  |flange nut M8 4
35 3G20031 base assm. 1
36 | 3522080251 |flange bolt M8*25 4
37 3C13008 shock absorber 1
38 3C9501006 [shock absorber 4
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1. thEh S 5 X CRANKCASE ASSY

F w5 £ W HXEH B R % 3
g CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A1001001  [pkiHIREMI0x15 Drain plug 2

2 3A1001002 |RUMIRER Washer,drain plug 2

3 3561173006 | fh s Oil seal, crankshaft 2

4 3A1001004 i 5 58 2044 Crankcase 1

5 3A1001005  [iERIEFF Regulating sway bar 1

6 3A1001018  |FFO#4FE6-GB/T896 Ringent pin circlip 1

7 3A1001006  [AERIEIFERF DS Washer 1

8 3A2001007  |iAERIBFFHIK Split pin 1

9 3A1001008  |ifEiE% Regulating shaft 1

10 3A1001100  |iERM B thFe E R Driven gear assy 1

11 3A1001200  |#LERERK Dipstick with seal 2

12 3A1001012 A = SR Crankcase cover 1

13 3A1001013 mhEER Gasket, crankcase 1

14 357106203  |%h76203 Bearing 6203 1

15 355108016  |E{I4HD8x16 Set pind®8x16 2

16 3522060251  [#®AEM6x25 Bolt M6x25 6

17 357106303  |%476303 Bearing 6303 1
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2. 5%, SEIEMERK CYLINDER HEAD & CYLINDER HEAD COVER ASSY

F w5 £ W HXEH B R % 3
g CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3522060141  [#R#EM6x14 Bolt M6x14 4
2 3A1002100 [(REZEBER Cylinder head cover 1
3 3A1002006 |SEEEXRHE Gasket,cyl. head cover 1
4 3522060181  |#R#EM6x18 Bolt M6x18 4
5 3A1002200 |SRIEBEK Valve rocket assy 1
6 3A1002010 |SiJHEE Spring seat 2
7 3A1002012 |RI#E Valve spring 2
8 3A1002007  [HBEIN4R Turn back oil ban 1
9 3522080501  [#E#EM8x50 Bolt M8x50 4
10 3525080341 XUk IRAEAMSx34 Stud AM8x34 2
11 3A1002017  |'SELZEZPHF Cylinder head assy 1
12 3A1002018 [RETEZE R Cylinder head gasket 1
13 355108016  |EfI4HD8*16 Set pin®8x16 2
14 3A1002019 A Exhaust valve 1
15 3A1002020 piida Al Intake valve 1
16 3A1002022 A& Tappet 2
17 3A1002023  |H#EAT Pusher 2
18 3525060911  [XXUKIRFEAMGX91 Stud AM6x91 2
19 3A1002024 LERE Lead wind cover 1
20 3522060101  [#&#EM6x10 Bolt M6x10 1
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3. fhHh, SEEEMF. WBRBER. tH4AH CRANKSHAFT, PISTON, CONNECTING, CAMSHAFT

ASSY & FLYWHEEL ASSY

Fr m s £ W RXEH B B & X
2 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A1003100  |{EZEIRA Piston ring set 1

2 3A1003002 |EEHFE Piston pin circlip 2

3 3A1003003 [iGZE piston 1

4 3A1003004  [}EZEHH Piston pin 1

5 3A1003200  |HEFFERR Connect rod assy 1

6 3A1003300A |mhFhE A(PL) Cranshaft assy 1

7 3A1003400 | FeHRE AR Camshaft assy 1

8 3A1003008 | kEAH Flywheel 1

9 3A1003009 | k¥R Flywheel fan 1

10 3A1003010 [EZHE Starting flange 1

11 3A1003011 | kHIEFMI2x1.5 Nut M12x1.5 1
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4. RAEHBHE SXLBEH RECOIL STARTER & IGNTION COIL ASSY

B~ w 5 £ EXEWH ¥ A % Z
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3M040306  |RATEFT < 1 KEERETREL
2 3A1004002N | SR E(LL)(F M) Fan hood 1
3A1004002P |5 R E(201CHFLL) (5 H)
3A1004002Q |SRE(L)(EM)
3A1004002R |S K Z(#)(E#H)
3A1004002S |SRE(E)(E M)
3522060141  |#B4&M6x14 Bolt M6x14
4 3522060121  [#E#EM6x12 Bolt M6x12
5 3A1004100A |FH#&E () Recoil starter assy 1
3A1004100B  |FHI#(201CHELI)
3A1004100C |FH&E(B)
3A1004100D |Fhi#E(H)
6 3A1004006 AR R Retral baffle plate 1
7 3A1004007 B RAR anterior baffle plate 1
8 3522060201  |#B4&M6x20 Bolt M6x20 2
9 3A1004300 |(—#R{bRN&E Ignition coil assy 1
10 3A1004013 NILEETRTC Spark plug 1
11 3A1004017 HiRETRE plague 1
12 3527050122 |+ F4R4T M5x12 Screw M5x12 1
13 3A1004014 FRAzAR plague 1
14 3C5250001  |MAURALEB XKL 1
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5. B EEBRE K A EEA 4 AIR CLEANER ASSY & MUFFLER ASSY

Fr wm s £ W RXEH B B & X
£ CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A1005100 |ZSRIEFEERER Air cleaner assy 1
2 3512061 12 M6 Nut M6 2
3 3A1005004 |BSRE Air duck 1
4 3A1005200 |HESCEFERRER Exhaust muffler assy 1
3A1005200A [EFEBR (L)
3A1005200B [SEFE B8R (7 FE X ER)
3A1005200C [SEFE B (W fE{LFIFE X 8])
5 3A1005007 [HE|O#EE Exhaust gasket 1
6 3512081 12 3M8 Nut M8 2
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6. BBt MRS FUEL SUPPLY SYSTEM
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F w5 £ W HXEH B R % 3
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A2006001 |B& % Pipe clamp 2

2 3B0111007  |#MRmE Fuel pipe 1

6 3A1006012 [(#SRO#-E Inlet gasket 1

7 3A1006011  |{bihEsiER Connecting block 1

8 3A1006012  [fLihEsR A Carburetor gasket 1

9 3A1006200  |{t;hBs B K Carburetor assy 1

10 3A1006014  [z=jEEss Gasket,air cleaner 1

11 3A1006300  |iAiRIR A (2 HL) Regulating control assy 1

12 | 3A1006016B |ifiR3# % (3600%%) Back spring 1

13 3A1006017 |[FRIIEu#E Regulating spring 1

14 3A1006018  [{ERPIFT Pulling rod 1

15 3A1006020  |ifEE Regulating arm 1

16 3512061 12 M6 Nut M6 2

17 3522060081 1242 M6x8 Bolt M6x8 2




	GP40.pdf
	GP40

	engine of GP40-UP154.pdf
	1.CRANKCASE
	2.CYLINDER
	3.CRANKSHAFT
	4.STARTER
	5.AIR CLEANER & MUFFLER
	6.FUEL SUPPLY SYSTEM


